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PARTS BOOK

EMELRAN, EEERS, 45

Please confirm the relative applications Ref. No,part No.
when buying the parts.

1. Ml #8 43 /Machine body

2. $tHF 54T E/Needle bar and thread take-up mechanism

3. [ERI% & /Presser foot mechanism

4. %R % E /Feed mechanism

5. iE# % & /Rotary shuttle device Fs ES Ha & W Name of parts Fe ES 2 & m Name of parts Fe EES y& & W Name of parts 55 ES 2 & Name of parts
1 1115010701 2 | BEZEI5S Rubber stopper 15.5 1 |101031601 | 1 12§TSM7.14 Screw SM7.14 1 101054501 [ 1 [#$TSM3.57x40-9.5 | Screw SM3.57x40-9.5 1 101063301 | 1 |sEmianis Feed crank
2 |062710812 | 3 | #B§ISM4.76x28-9 | Screw SM4.76x28-9 2 125031501 | 1 SHT R Needle bar crank 2 101054601 | 1 |#K37 Gasket 3.7 2 | 101063501 2 |@sgsmaze Screw SM4.76
LT 3 3 1168010201 1| &R Panel 3 |168020502 | 1 EHEmE Front sleeve of upper shaft 3 168030301 | 1 [H&EHKRF Foot lifter 3 101022801 | 4 gg{ﬂsm3,57 Screw SM3.57
s 4 1168010301 1| mme Panel pad 4 |101031701 | 4 12$TSM6.35x40-6 | Screw SM6.35x40-6 4 1081004070 | 1 |OZEP4 O-ring P4 4 |101063401 | 1 |iEmemsmss Feed crank pin
[ 5 1101091001 1 HER A Oil window gasket 5 1101031801 1 124TSM7.14 Screw SM7.14 5 102050601 1 |[REMOR Presser foot cam 5 101061701 | 2 | mimkiEsr Long crank connecting rod
j 6 [101090901 1 | HE Oil window 6 |101034201 | 1 HEROH Oil quantity eccentric pin 6 115034301 | 2 |#{I32$TSMA4.76 Axis screw SM4.76 6 |101061602 | 2 |dmimaEEs Crank short connecting rod
j 7 |168010901 1 | BE=37.8 Rubber stopper 37.8 7 |081004870 | 1 O#![E6.5x1.5 0-ring 6.5x1.5 7 | 115034501 | 1 |#{I32$TSM6.35 Axis screw SM6.35 7 | 101060001 | 1 |iEmiEires Feeding connecting rod pin
8 1115010501 | 1 | EE#RHE Rear window panel gasket 8 [101034301 [ 1 | WEHE Oil quantity pin sleeve 8 |115034601 | 1 |BERAFH Knee lift handle 8 | 101061801 | 1 |z Swing plate connecting pin
9 1062501216 | 9 | #$T M5x12 Screw M5x12 9 |101033802 | 1 it Upper axis 9 168030901 | 1 |f&EMMIH Lift the presser foot lever 9 |1680a1301| 1 |mmE=as Switcher right pin
3 10 |115010401 | 1 | BEE Rear window 10 |101032101 | 1 | 4%&Eahs Winding drive wheel 10 101052001 | 2 |AAI#FERLUEH Front lever threaded pin 166200101 | 1 |sZanimee Swing seat
11 |115011401 | 2 | #&m=Ess5 Rubber stopper 8.5 11 014500832 | 2 |#B$TM5x8 Screw M5x8 11 101052101 | 2 |FHmigR#E Oil-proof rubber pad 166200301 | 1 |EsEEEX Swing seat fixing clip
2 12 (101011001 2 | BEZE125 Rubber stopper 12.5 12 1013760532 | 1 $2£7SM5.95x28-5 | Screw SM5.95x28-5 12 [168031001-1| 1 [f&EMIATIIAF Lever of the presser foot 166200701 | 1 |EahiniEis Swing plate connecting pin
+—5| 13 115012201 1 ZERE Warning label 13 |168020901 1 EHhwE Upper shaft sleeve 13 1101056301 | 2 |#E635 Washer 6.35 018501232 | 2 |e=amsx2 Screw M5x12
14 1101013301 | 1 | 7l%838 Kong plug 8.8 14 [101032501 | 1 | L#sE Upper shaft retaining ring 14 1048050342 | 3 |FHES Circlip E5 166200201 | 1 |4temimmm Needle pitch swing axis
4 15 1115012001 1| BEEEEE Operation attention mark 15 (012501032 | 2 | #2$TM5x10 Screw M5x10 15 1115034201 | 1 |REMEER Presser foot lifting cushion 166201501 | 1 |oZ@E9x15 0-ring 9x1.5
16 |101012601 1 | BihEE Crimper holder 16 [101030601 | 1 HEEATREERE Thread take-up oil sleeve 16 1115024801 | 1 [4$TSM6.35 Screw SM6.35 166200401 | 1 |EzmEmiim Swing guide crank
( 17 1101013201 2 | #8$7SM4.37x28-9 | Screw SM4.37x28-9 17 [115025303 | 1 Fi Handwheel 17 1168031801 | 1 |[EHSHE Rod guide 018501632 | 1 |#$TM5x16 Screw M5x16
18 115012501 2| 4T Rivet 18 |018502532 | 2 $24TM5x25 Screw M5x25 18 1168031501 1 | BEESTEMS Regulating screw asm 152303901 1 |sHirEiEs Connecting column slider
19 [115012301 1 GIEF 1) Machine code 19 028050246 | 4 HEBETS Spring washer T5 19 1101050301 1 |AESH Pressure regulating rod 166200601 1 | maims Drive crank pin
20 | 124120901 1| HERER 0l volume window panel 20 168021302 | 1 EHRNAL Spindle motor assembly 20 |[125050401| 1 |HES Pressure regulating spring 012500536 | 1 |&@sM5X5 Screw M5x5
21 1125013001 2 | BEE152 Rubber stopper 15.2 21 |115024001 1 i Oil seal 21 101050501 1 |E#H Pressure bar 166200501 1 ﬁjgfggggﬁmﬁ Backstitch drive crank
22 101011401 1 BEE20.9 Rubber stopper 20.9 22 1168021102 | 1 FHEHE Rear bushing of upper shaft 22 1101050901 1 |EHER#E Rod sleeve oil-proof ring 101060601 | 2 |momeEsr Eccentric screw
23 |115011001 1| BEE105 Rubber stopper 10.5 23 |012061032 | 1 $25TM6x10 Screw M6x10 23 1101051001 | 1 |EH#E Compression rod bushing 101060102 | 1 gﬁgﬁ#H Connecting rod assembly H
% [168011701 | 4 | Eirszi Floor support 24 (101031401 | 1 | SEAFEHEM Take-up lever assembly M 24 (101051201 | 1 |EEIM Presser foot M 101063701 | 1 |iz@smsos Nut SM5.95
25 [115021402 | 1 BES Washer 8 25 1101051301 | 1 |#¥ER Finger guard 101063601 | 1 |#BFEHE Crank
2 [115024601 | 2 | #sTSM3.57 Screw SM3.57 26 | 115031001 | 1 |4@ETSM3.57 Screw SM3.57 101061101 | 1 |sizimersmr.1ax8| Axis screw SM7.14x28
27 [101043701 | 1 |mpan Slider component 27 168033701 | 1 |HEMTHF Presser foot lifter 115047001 | 2 |izsTsmas Screw SM3.18
28 [101040401 | 1 [$t#EM Needle bar M 28 168033601 | 1 |mimiRAEREE | Kneeliftrod rubber stopper 115046901 | 1 |szEm Feeding teeth M
29 1101040901 1 $FHHTEM Needle bar lower sleeve M 29 | 168033501 1 | eAiSE Crankshaft retaining ring 101062101 1 | Fman Tooth frame components
30 101041101 | 1 [$HFE&HR Needle bar thread loop 30 [014680632 2 |4BTSM437x406 | Screw SM4.37x40-6 101062601 | 1 |i26TSMa37x40-7 | Screw SM437x40-7
31 |115024101 | 1 | #15tDBx114 Machine needle DBx1 14 31 1166200901 | 1 |fAEMEEH Crank shaft 101062701 | 1 |#2¢7TSM4.76 Screw SM4.76
Fe Ee HE £ W Name of parts 32 |101041001 | 1 X §HEETSM3.18 Needle screw SM3.18 32 166201401 | 1 |EMSI#E Presser foot reset spring 101064001 | 1 |®$7SM437x40-12 | Screw SM4.37x40-12
33 |101040301 | 1 |$t#FLE Needle bar upper sleeve 33 1166201001 | 1 |#AMAIEZFTSMA.76 Bearing shaft screw SM4.76 168042601 | 1 |iz#m Feed shaft
1 | 101041301 | 1 PERAN Bevel gear assembly 34 [115025601 | 1 o Linoleum 34 |169034001 | 1 |m& Bearing 115082801 | 4 | Linoleum
2 | 014760832 | 3 #2£7SM5.95 Screw SM5.95 35 (115010801 | 1 BEESS Rubber stopper 8.5 35 |168031301 | 1 |Hfid§TSMA.76x32 | Axis screw SM4.76x32 168043901 | 1 |#aFm Lift the tooth shaft
3| 168050302 1 [ 4 EHE Vertical shaft sleeve 36 [115023501 | 2 |#sTSmas7 Screw SM4.37 36 [166200801 | 1 [#kEmIEEEE | Drivecrank 048140142 | 2 |mmcia Retaining ring C14
4 | 168050502 ( 1 [ EETHE Vertical shaft sleeve 37 |115023401 | 1 | $HaM Needle plate M 37 1166201101 | 1 |#&EHAR Presser foot cam 101063101 | 1 |wmame Front sleeve of feed shaft
5 |101041902 [ 1 | E# Vertical axis 38 |101011801 | 1 |#treAt Push plate assembly 38 |014600832| 2 |izéTM6x8 Screw M6x8 101062001 | 2 |smusm Feed shaft retaining ring
6 [115071401 | 1 ﬁ%ﬂfﬂ Oil cap screw 39 [018504532 | 2 |#$TMS5X4s Screw M5x45 101063001 | 4 |2£Tom635 Screw SM6.35
)| R .
: savieodll I %F‘ gnalltnoleum 166201601 | 2 |##14x185x5 | Oilseal 14x18.5%5
o |101042001 | 1 | T Lower shaft 014760832 | 1 |#FISM5.95 screw SM5.95
: 101064105 | 1 [##Esk Feeding swing piece
10 | 168051902 | 1 THERE Lower axle rear bushing
1 115073401 2 HE Oil seal
12 | 115072001 | 1 ZHE Tight circle
13 | 014770532 2 #25TSM6.35 Screw SM6.35
14 | 115071601 | 1 ii:E=) Oil seal
15 | 168051401 | 1 THEE Lower shaft front sleeve
16 | 115073301 2 OZE O-ring
17 | 115072312 | 1 TERRAH Rotary shuttle assembly
18 | 115072401 1 Bt Bobbin
19 | 115072701 | 1 TEREAN Rotary hook cover assembly
20 | 101080701 1 #25TSM3.57 Screw SM3.57
21 125082201 1 n&R Splitter
22 | 115072204 | 1 EREME Hook positioning hook
23 125042401 1 12$7SM4.37 Screw SM4.37




6 . iR

& /Lubrication

7. B3 E /Threading device

8. Y1k % & /Thread cutting device

9. {E45FF £ 4 E /Back seam switch device

10. #5582 B /Control box device

Fs ES e & W Name of parts Fg ES e & W Name of parts Fe B2 e & W Name of parts Fg ES e & M Name of parts FE Es e & M Name of parts
1 [115031001 | 2 | #2$TSM3.57 Screw SM3.57 1 101010901 | 2 | #2$§TSM4.76 Screw SM4.76 1 018501432 6 | BT M5x14 Screw M5x14 1 1166300101 | 1 LEDBISEF XM | LED reverse seam switch asm 1 |018501432| 2 | @57 M5x8 Screw M5x8
2 1101090701 1 L EER Qil line fixing plate 2 115090301 | 1 FHR Threading board 2 028050246 | 4 | BERRTS Spring washer T5 2 |062500816 | 3 $25TM5X 6 Screw M5X6 2 | 166210311 1 BETR Operation box components
3 |101090601 | 1 | % Linoleum clip 3 | 168072001 | 1 |ssmas Winder assembly 3 025050132 4 | #m@s Washer 5 3 |115114801 | 1 | kw2 Wire clamp U2 3 | 166210202 1 | Exmess Signal line
4 1101090301 | 1 i Linoleum 4 | 101022501 | 1 |GRE&@EZHE Winder gasket 4 166201301 1| SHmas Stepper motor components 4 |[102110302 | 3 B ER Wire clamp 4 | 166210111] 1 ] Electric cabinet
5 5040202 1 RRHE3.2 Nylon tubing 3.2 5 101022601 | 3 | #$T M5x10 Screw M5x10 5 169110102 1 YIS IR HE Tangent drive crank 5 | 101011701 3 24T M5x35 Screw M5x35
6 101091801 1 EimE Upper shaft oil supply pipe 6 101022701 | 1 247 Secant knife 6 166201201 1 PIE L] Tangent crank 6 | 018502032 1 84T M5x20 Screw M5x20
7 1101091601 1 R IRET Oil pump connecting screw 7 101022801 | 2 | #$ISM3.57 Screw SM3.57 7 125082401 1 PHE Cutter bush 7 | 025050132 4 FHES Flat washer 5
8 |[115072601 1 125TSM4.37 Screw SM4.37 8 168072101 | 1 | Gekssk&EH Winder wire clamping asm 8 014760832 | 1 $2£7SM5.95 Screw SM5.95
9 1168061401 1 HREH Oil pump components 9 101022201 | 1 | #2$TSM4.76 Screw SM4.76 9 125082301 1 TR Moving knife reset spring Fs Es e E i Name of parts 11. B4/ Accessories
10 |101074701| 1 | #$7SM5.95 Screw SM5.95 10 | 168072201 | 1 | mEEsEAM Thread adjuster assembly 10 | 125082101 1 | 9ngeaim Tangent crank — )
11 |101091701 | 1 | fmEEsk Oil supply pipe joint 1 | 101020701 | 1 |&HZA Right line hook 11 |125080601| 4 | ®sTM4 Screw M4 1115072401 | 3 | #i Bobbin e |
12 1125092201 1 AEEk Aluminum pipe joint 12 | 101020201 | 1 | #2$ISM4.37x40-6 | Screw SM4.37x40-6 12 | 125081901 1 TIAEE AT Short connecting rod 2 115024112 | 10 TﬂffDBﬁ)g —-(#14) | Machine needle DBX1—-(#14) @ : / : @ é
13 | 5040202 | 1 | RAwmE32 Nylon tubing 3.2 13 | 168072501 | 1 | mzmamum Thread clamp assembly M 13 | 125082001 | 1 | ;s Long connecting rod 3 (125120801 2| SashsREs Head shock pad | / |
14 [125103801 | 1 | meg magnet 14 | 101020401 | 1 | 24TSM5.95x28-7 | Screw SM5.95x28-7 14 | 125080401 | 3 | ®ETM3x5 Screw M3x5 4 |N5150401 2 ) Hkgk Head hinge | L———|-——J | |
15 168062002 | 1 | maz Oil box cover 15 | 125022201 [ 1 [ #@5TM4x6 Screw M4x6 15 | 125082501 1 | #AER Moving knife pressureplate [ 5 |101120501 1 2| fiskizse s Head hinge sleeve 1 2 3 4
16 [062350616 | 7 | EETM35x6 Screw M3.5%6 16 | 180090201 | 1 | EHZA Panel hook 16 |115111301 | 3 | #2$TSM437 Screw SM4.37 6 [125120601 | 2 | SppriRE Head shock pad
17 |168061802 | 1 | HmAZHE 0il box sealing ring 17 | 101010801 | 1 | #&#HHHPE Protective cover 17 | 125081701 | 1 | TA% Lower tool holder 7 5050111 4 |msT Shoe spikes
18 [168062102| 1 | m& 0il box 18 | 101020502 | 1 | *x%4 Big hook 18 |o021400306| 2 | EEBM4 Nut M4 8 (102120101 T ) #%sikE Head support /
19 |180085401 | 1 | gmean Float assembly 19 | 115111601 | 1 | EESM4a37 Nut SM4.37 19 |125081801| 1 | 2@ washer 9 [115151001 | 1 | sSiEE Medium oil can @ @
20 028050246 | 6 | mmmATS Spring washer T5 20 | 013760532 | 1 | #8$TSM5.95%28-5 | Screw SM5.95x28-5 20 |125081601| 1 | 7% Upper tool holder 10 | 6050214 T | BHFH Parts Manual | I
21 025050132 6 | @S Washer 5 21 | 102020101 | 1 |mFRES Electronic clamp 21 |125080501| 1 | #gETSM437 Screw SM4.37 1 (115151401 ) 1| &54A420R Wire rack assembly 2DR | | 7 8
2 |o18502032| 6 | miTMsx20 Screw M5x20 2 | 188162403 | 2 | FzikimiEszsT | screwfor bracket oli baffle 2 |125081201| 1 | tam Upper moving knife 12 ] 6050116 1 iith3% manual . 5 6
3 (124123201 1 | mzEs Wire pressure plate 23 | 166201701 | 1 |#mmmiskEs | Loose wire solenoid asm 23 |125081501 | 1 | FEm Move the knife down 13| 115151701 1| 2 7)(ch) Screwdriver (medium)
2 [115080001 | 1 | smezsTve Oil drain screw M8 2 | 169201801 | 1 | Loose pin 141166210701 1) Fifaaf Connecting rod assembly =
35 |168063001 | 1 | ommi324 0-ring 13x2.4 25 | 048040342 | 1 |EatE E4 circlip 151166202001 | 1| FE&EH tay @
26 |115080401 [ 3 | #mn Oil supply port % | 169122701 | 1 |mzspn Wire feed reset spring 16 [ 6050181 | 1 | Af2fEMiEMH | Electroniccontrol manual
27 168062601 1 0 Oil supply port 17 5040104 3 &I 3x100 Nylon cable tie 3x100 | |
28 |115085501 | 4 | e Tubing clamp 18 1152208101 12 | AST Wood screws 9 10
2 5040202 1 RAWE (#H) Nylon tubing (oil inlet) 19 169053001 1 Ehi‘?}lﬁgg,fggﬂ# Electronic knee rest
30 | 5040202 | 1 | RAwE () | Nylon tubing (oil out) 20 (1662106011 1 ) i2ig% f,p“d Ic.°""°"er
31 1115011001 | 1 BEZ10.5 Rubber stopper 10.5 12. B8 F B & /Electronic knee rest Fe Es B2 B Name of parts 211166210801} 1 F‘E‘ﬁ‘% . owerline
32 |115081501 1 ATTIa5T Adjusting screw 22 166202101 2 EEKEE The tray support | |
33 1081004870 1 0Z!E6.5x1.5 0-ring 6.5x1.5 1 062401612 2 12§TM4X 16 Screw M4X16
34 |169080101 1 e Tubing bracket 2 169050301 1 BIRHEEE Knee lifter circuit board cover 12
35 1062500816 | 2 $2£TSM5X8 Screw SM5x8 3 169050801 | 1 PR B R FL B AR Induction circuit board ————n
36 [101092201 2 piiEz3 Qil line 4 169033601 1 TR Square magnetic block
5 169053003 | 1 BRITIET Knee swing lever
6 |062401217| 1 | ssTmax12 Screw M4X 12
7 |115021401| 2 | mms Washer 8
8 169053002 | 1 i3 Knee lifter support
9 169050501 | 1 iz Knee lifter spring
10 048070342 1 HEE7 Thrust collar E7
1 169053005 | 1 BRI Hinge axis
12 |169053004| 1 | mE Knee lifter
13| 025040132 2 | mp4 Washer 4
14 |021400306| 2 | mEM4 Nut M4




